PRI
CONTROL PANEL

5 W =
1 1 5118

30

5 Hficy JiA . Ko AL | HA RS
POS. cop. |ver| PESCRIPTION wom QTY| SUIT NUM | INT [cHO
1 |750099000019 [ 2 [PANEL CASE Fitk 1
2 750099000020 | 2 [FRONT COVER i 1
3 |701309006012 | 1 |BOLT M6X12 GB818|12%] M6X12 GB818 | 14
4 |740431000011 | 1 |WATER TEMPERATURE METER 7J({Ej§ 1
5 [740432000009 [ 1 [RUNNING TIME METER |1 I+ 3% 1
6 [740410000005 | 1 [FUEL METER R 1
7 |720213000055 | 1 |ALARM LAMP GROUP |4 #84] 45 1
8 (811697020300 | 2 [METERWIRING R RENORLR | 1
9 (720237000068 | 1 |BUTTON WITH LIGHT | k] 4240 1
10 |750906000034 | 1 |START SWITCH  |Ja%h4H 1
11 [720236000026 | 1 [SIDE FRAME AR FF O BatES | 2
12 [720236000025 | 1 [MIDDLE FRAME |3 T4 H) SatELe | 4
13 1720236000020 | 1 |WORKING SWITCH| T /g3 & I 56 1
14 (720236000023 | 1 [CAUTION LIGHT SWITCH |Z24T 5% 1
15 |720236000055 | 1 [casinFronT up LiGHT switeH | AR T4 T 56 1
16 (720236000022 | 1 [CABINREAR UP LIGHT SWITCH a*ﬂ%)ﬁ]ﬁ}:ﬁfﬂ% 1
17/{720236000056 | 1 |LEFT TURN SWITCH| /= %% ja) kT FF & 1
18 720236000057 | 1 |RIGHT TURN SWITCH |45 % i 4T T 9% 1
19 |720802000037 | 1 [SOCKET IS5 7K F 4 PR o ik 1
20 [720802000038 | 1 |SOCKET IS5 7K F 4 PR S ik 1
21 (811697020301 | 4 |METERWIRING B AL E RN Y|Y




foalhn
ELECTRIC CONTROL BOX

31

=) o " How| EHSHL | k| kR

EZ;. gls. ng DESCRIPTION 4 b oty| surrnum | INT[cHo
1 (720418000003 1  [ELECTRIC CONTROL BOX SWDK-SSL27 EE%L%SWDK*SSL27 1
2 |720418000003(1) [ 1 |ELECTRIC CONTROL COVER| Hi 53 £ it 1
3 |701406005001 [ 1 |[NUT M5-10 GB6170|#2£EM5-10 GB6170 2
4 1720418000003(2) | 1 |RELAY Ak H 2 4
5 |720418000003(3) [ 1 |RELAY Ak g% 5
6 |[720418000003(4)| 1 [START RELAY JE shak 2y 1
7 |7204180000035) | 1 |TIMING RELAY |7 i) 4k e 2% 1
8 |720418000003(6) | 1 |FLASH APPARATUS & & At 2% 1
9 |720418000003(7) | 1 [SAFETY 158 11
10 [720418000003(8) | 1 [SAFETY 158 12
11 |720418000003(9) | 1 |SAFETY 158 2




EEH RS
COMPRESSOR ASSEMBLY (814312500000)

32

75 Hifith Jii A DESCRIPTION P How| EHSHL | T kR
POS. COD. VER| QTY| SUIT NUM [ INT [CHO
1 | 814312090003 | 1 |COMPRESSOR BRACKET |4kl 2224% e 1 Y
2 | 306070000012 | 1 |BELT WHEEL Rt 1 Y
3 701106012008 1 |BOLT M12X1.25X30-8.8-DKL GB5786 |12 f2M12X1.25X30-8.8-DKL GB5786| 7 Y
4 701104008037 1 |BOLT M8x30-8.8-DKL GB5783 | #:M8X30-8.8-DKL GB5784 2 Y
5 701104008037 1 |BOLT M8x30-8.8-DKL GB5783 | #:M8X30-8.8-DKL GB5784 2 Y
6 | 701406008004 | 1 [NUT M8-DKL GB6170 |iZ#}M8-DKL GB6170 1 Y
7 | 302020000344 | 1 [CONNECTING PLATE |4 1 Y
8 | 814312501000 | 1 |[ADJUSTOR FRAME R Y 1 Y
9 | 304080000434 | 1 [ADJUSTOR ROD P 1 Y
10 | 701104008014 | 1 [BOLT M8X80-8.8 GB5783 |iZ#:M8X80-8.8 GB5783 1 Y
11 |720408010232 | 1 |COMPRESSOR FE4HL 1 Y
12 (814321000001 | 1 |[CAB STRUCTURE |=®]HLE45H#) 1 Y
13 | 720408000068 | 1 [ AIR CONDITIONING |%%if 1 Y




